



INSPECTION CERTIFICATE

検査報告書

Date of Issue
発行日 AUG.18.2015 No. 44042

NIPPON SEISEN
 御中
 Customer 顧客
 Description 品名 STAINLESS STEEL WIRE
 Type of Steel 鋼種名 MAS 314
 Size 寸法 3.00 mm
 Condition 仕上 NON-COAT
 Order No. 発注番号 XX30499
 Net Mass 4,513.6 kg Number 風数 40

Elements 成分		Chemical Composition 化学成分(%)						
Specification 規格		C	Si	Mn	P	S	Ni	Cr
		0.25 MAX	1.50 3.00	2.00 MAX	0.040 MAX	0.030 MAX	19.00 22.00	23.00 26.00
E56205		0.05	2.22	1.55	0.025	0.000	19.15	24.11

Inspection Items 検査項目	Specification 規格	Mass 質量	Size 寸法	Inspection Results 検査結果	
				Tensile Strength 引張強さ	OUT OF ROUNDNESS 丸み
Inspection No. 検査番号 4412-27978			3.040	MIN	35
				MAX	52
				MIN	50
				MAX	50
				MIN	49

Inspection No. 4412-27978
 1
2
3
4
 END
 VISUAL INSPECTION : GOOD
 NIPPON SEISEN CO., LTD.
 日本精線株式会社
 4-17-1, Hiranaka-cho, Hirakata, Osaka, Japan
 大阪府池田市平尾1丁目17番1号 072-840-1264
 検査工場 池田工場 (HIRAKATA PLANT)
 品質保証部
 検査員 田中 誠
 検査日 2015.08.18

It is hereby certified
 that the above results
 are true and correct
 in every detail
 以上の検査結果は真実無誤を
 保証いたします

検査員

015 九月 16 16:42 HP Fax

INSPECTION CERTIFICATE

検査報告書

Date of Issue 発行日 AUG.18.2015 No. 44040

Contractor 御中 先 SUI SUN TRADING CO., LTD		Customer 御中 番 製 家	
Description 名 STAINLESS STEEL WIRE		Size 法 2.00 mm	
Net Mass 1,275.8 kg	Type Of Steel 鋼種名 NAS 314	Condition 仕 上 NON-COAT	
Number 135		Order No. 受注番号 XX30497	

Elements 成分 Specification 規格 Heat No. 炉別番号	Chemical Composition 化学成分 (%)						
	C	Si	Mn	P	S	Ni	Cr
E41629	0.25	1.50	2.00	0.040	0.030	19.00	23.00
E55578	MAX	3.00	MAX	MAX	MAX	22.00	26.00
E56205	0.05	2.21	1.56	0.024	0.000	19.11	24.39
	0.04	2.24	1.55	0.025	0.000	19.05	24.07
	0.05	2.22	1.55	0.025	0.000	19.15	24.11

Inspection Items 検査項目 Specification 規格	Mass 質量	Size 寸法	Tensile Strength 引張強さ		ELONGATION 伸び (%)
			W _{min} ²	OUT OF ROUNDNESS 最大丸み	
4213-22606 (E56205)	10	1.5HG	540	0.030 MAX	35 MIN
4213-22606 (E55578)	11	1.5HH	770	0.003	53
4213-22606 (E56205)	12	1.5HH	637	0.003	52
4213-22606 (E55578)	13	1.5HG	636	0.003	53
4213-22606 (E56205)	14	1.5HH	640	0.003	52
		END	634	0.003	52

INSPECTION : GOOD

It is hereby certified that the above results are true and correct in every detail.
上記の成績は検査事項を満
足していることを確認し、

NIPPON SEISEN CO., LTD. 日本精線株式会社
4-1-1, Ikonomiya Hirakata, Osaka, Japan
大阪府池田市衣通1丁目1番1号 072-840-1264
製造工場 枚方 072-840-1264 (HIRAKATA PLANT)

御中 御中